



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1284.2018**
 Manufacturer : **Dudek**

Sample name: **Nemo 4 23**
 S/N: **P-107651**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	5997	5933	6032	6107		5392	6886
	2	5947	5884	5978	6058		5347	6545
	3	5942	5874	5967	6047		5272	6409
	4	5979	5915	6011	6085		5274	6318
	5	5960	5889	5978	6052		5310	6394
	6	5925	5849	5936	6001		5379	6232
	7	5913	5836	5910	5976			6131
	8	5944	5864	5933	5983			6055
	9	5741	5759	5810	5855			6060
	10	5675	5698	5748	5781			
Wing tip	11	5566	5601	5647	5663			
	12	5544	5581	5634	5643			
	13							
	14							
	15							
	16							
	17							
	18							
	19							
	20							
	21							
	22							

MEASUREMENT TOTAL RISER LENGTH [mm]

Risers	trim	accel
A	501	379
A'	600	480
B	500	415
C	499	499
D		
accel	110	mm